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Fuel tank assembly

E-03 LR .covirnniiiiiniinieeinicimccnseessssscnsssessssssssssessssssssssssssssssssssssssassssasssssassssssssssassssnssens 7~8
Motor assembly
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Frame assembly
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Fs F A gmEG TR Description

NO. Part NO. 23S English Price (USD) N.W. (kg /PC
1 20130-00115-01 PR A8 Fuel tank assembly 1

2 20029-09115-00 EEALER A Alternator assembly 1

3 20090-01181-00 LR Frame assembly 1
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E-01 ZEHLZER

A

FS | F4mD
NO. | PartNO.

FEMFLR

Description

H3C

English

Price (USD)

N.W. ke) /PC

4 20260-03594-00 REHLE Engine assembly
5 20202-00203-01 TH = SRR Muffler assembly
6 20114-03451-00 FEH E AR S B Control panel assembly
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E-02 JRVMFAE R Fuel tank gasket

Fs FH GRS FEHFBFR Description ¥E QTY

NG, Part NO. Cibs English Price (USD) QTY N.W. (kg) /PC
1 20131-00014-01 HAEE fuel cap 1

2 34037-00020-01 TETHER Fuel filter 1

3 70010-00145-01 THAR oil leveler 1

4 30101-00407-02 AR flange bolt 4

5 30136-00074-01 AR fuel tank gasket 4

6 34032-00024-01 w/E Bushing 4




E-02 JAMAE S Fuel tank gasket
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Fs | EXEEE T2 Description ¥E QTY
NO. Part NO. ==fyvy English Price (USD) QTY N.W. (xe) /PC
7 33015-00034-01 AR R Fuel tank rubber mat 4
8 20133-00002-00 HFEFF R Fuel valve 1
9 34024-00022-00 R Clamp )
10 34023-00004-01 BRI E Fuel pipe 0.18




E-03 HflLEE Motor assembly
/6 \
& 4
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F5 | EHHEHD FEHBIR Description HE QTY
NO. | PartNO. 25 English Price (USD) QTY N.W. (kg /PC
1 20029-09115-00 FEALERE Alternator assy. 1
2 30136-00127-00 PR plain washer 1
3 30101-00287-00 NAGZHEER Flange bolt 1
4 20183-00015-00 Vil Carbon brush 1
5 30101-00329-00 NAEZEIER Flange bolt 5
6 30101-00326-00 ANAPZ IR Flange bolt 3
7 33082-00156-01 BB Alternator end cover 1
8 20044-00015-01 RS Voltage regulator 1




E-03 EEHLERK Alternator assembly

FS | E5FmE FHHFER Description HE QTY
NO. Part NO. =257y English Price (USD) QTY N.W. (ke) /PC
9 20107-00018-00 BERE Wiring board 1
10 30136-00025-01 SF&E OS5 Flat Washer 2
11 30139-00041-00 HHEOD5 Spring Washer 2
12 33085-00058-00 FHl e Alternator bracket 1
13 30101-00436-00 NAGZIRR Flange bolt 4
14 30100-00067-00 NAERE Hex nut 2
15 30128-00018-01 BT PALRBF Lock nut 2




E-04 PLZEER Frame assembly

FFS | SHAFHmE FEHHLR Description HE QTY
NO. Part NO. 25'd English Price (USD) QTY N.W. kg /PC
1 30101-00405-01 NALZHEER Flange bolt 4
2 34030-00058-01 TR B Brackets rubber washer 2
3 20090-01181-00 PLEEH fF Frame components 1
4 34030-00034-01 BIRZE (FEH) Vibration absorb B 2
5 34030-00034-01 BRI (FBEH) Vibration absorb A 2
6 20196-00122-01 KR Ground terminal 1
7 30101-00398-00 NAE IR Flange bolt 1
8 30125-00019-01 NAEZEIES Flange nut 1
9 30121-00023-02 NAGEZMIER Flange nut 8




E-05 $ZH|ERK &AL Control panel assembly
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S | FHM4HRT FTEFBFR Description ¥E QTY
NO. | Part NO. 2ha English Price (USD) QTY N.W. (kg) /PC
1 20114-03451-00 125 1) T AR A % Control panel assy. 1
2 31026-00078-00 AT Switch 1
3 70001-00460-01 MLHREAT Engine oil indicator 1
4 70005-00181-01 =f— Hour meter 1
5 31037-00044-04 B 2% Circuit breaker 1
6 31038-00016-01 R 16A Protector 1
7 31034-00066-01 Rk 1 B Socket 1

10




E-05 fEH|EAR LB Control panel assembly

1 2 3 5 7
F /— ]/ /4 1/_ l /‘ ‘[8‘ e
= e i St s
@;NGINE meH 0|LALE% V.HZH / cmcungenlén gf’ - AL TN / ~ ﬂ
on| @
, o | i @/ = =
QF - ‘ '
(::2 off| @
\Q
— . . “é
\ i
)
10 /
9
F5 | EHEHED =L Description HE QTY
NO. | Part NO. L English Price (USD) QTY N.W. (kg /PC
8 31034-00065-01 RRR T b3 B Socket 1
9 70009-00396-00 EHige Grounding terminal 1
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E-06 JEFEER4/F Muffler assembly
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S | FHM4FHE FEFLIR Description E QTY
NO. | PartNO. 5g English Price (USD) QTY N.W. (kg) /PC
1 20202-00203-01 Y 75 R Muffler 1
2 30121-00041-00 VAY::L: 3 Hex nut 2
3 30139-00038-00 PR EE Spring washer 2
4 33048-00094-00 HEREA Muffler washer 2
5 33339-00023-01 HRERERE Connect pipe 1
6 30139-00036-00 B Spring washer 2
7 33048-00093-00 HRERERA Muffler washer 1
8 30101-00367-01 NAEL IR Flange bolt 2
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E-01 SELL4AAM  Cylinder head

3

Fs F R LwEG FHMGBFR Description & QTY

NO. Part NO. 25'a English Price (USD) AP188F N.W. (kg) /PC
1 33580-00014-01 FATEH A IR/M6*60 BOLT,M6%60 1 0.04683

2 20021-00004-01 IR A COVER COMP.HEAD 1 0.20510

3 33048-00028-00 TR 2 2 B GASKET,HEAD COVER 1 0.01790

4 30101-00506-01 NFIVEZHRER/M10 X 80 BOLT, M10X 80 4 0.05787

5 30110-00027-01 HSRK g BOLT,STUD,EXHAUST 2 0.01527

6 20027-00011-00 KIEE SPARK PLUG 1 0.05750

7 34006-00007-00 ENLE/ 010 DOWEL PIN 2 0.00420




E-01 SEL4HH  Cylinder head

Fs =L =L Description ¥E QTY

D BN 3 English Price (USD) API8SF N.W. (ie) /PC
8 33048-00034-00 RS GASKET,HEAD COVER 1 0.01720

9 30110-00021-01 BESRL R BOLT,STUD,INTAKE 2 0.03415

10 20023-00061-00 RELE R CYLINDER HEAD COMP 1 1.74315

11 34021-00001-01 I XAR WIND COVER,DOWN 1 0.06234
12 30101-00281-00 NFVEZERR /M6 X 12 BOLT M6 X 12 1 0.00542

13 34023-00021-01 ESE TUBE,BREATHER 1 0.01645




E-02

FMEHM  Crankcase assy

1

/

FFS | FHFHRG FTEMHLZIR Description HE QTY

NO. | PartNO. H3C English Price (USD) | AP188F N.W. (kg) /PC
1 30101-00277-00 NFEZTH R/ M6x16 BOLT M6x16 2 0.00595
2 33247-00010-01 PlimfE 2R ENGINE OIL SENSOR 1 0.04586
3 30141-00112-00 RYAEREA&/ (6202) BEARING 1 0.04477
4 30101-00514-01 ANAEZHEIBR/M12X 16 BOLT M12X 16 2 0.02367
5 30136-00080-01 2E WASHER 2 0.00098
6 34011-00017-00 H Sh AR 1A CRANKCASE 1 5.10815




E-02

FMEEM  Crankcease assy

FS | EHMERE TR Description ¥E QTY
NO. | PartNO. 2 English Price (USD) AP188F N.W. (kg) /PC
34007-00012-01 B ¢35+ 0 52+8 OIL SEAL 1 0.01550
34026-00005-01 TEREM SHAFT,GOVERNOR 1 0.03730
30136-00097-00 BITRF/ 08+ ©17%1.0 WASHER 1 0.00120
10 34007-00002-01 HE/ ©8* D14*5 OIL SEAL 1 0.00105
11 34006-00017-00 SEPLEHPETE PIN, LOCK 1 0.00060
12 34021-00083-01 4 XAR WIND COVER 1 0.04401
13 30101-00280-00 ANFAEZHLREE/MS X 25 BOLT 2 0.01491
14 33036-00044-00 B E B RUBBER FIXED BLOCK 1 0.00254




E-03 M %% Crankcase cover

F5 | EEFEE T2 Description ¥E QTY

NO. Part NO. 225" English Price (USD) | AP188F N.W. (kg /PC
1 34007-00012-01 B/ ©35% ©52+8 OIL SEAL 1 0.01550
2 30101-00280-00 NAEZHEIER M8 X 40 BOLT 7 0.02001
3 20026-00004-02 Pl R OIL CAP ASSY 1 0.00946
4 33129-00016-00 iR CRANKCASE COVER 1 1.35152
5 20013-00004-01 TR LS K GOVERNOR GEAR KIT 1 0.06245
6 30141-00112-00 RYAER B /6202 BEARING 1 0.04477
7 30141-00116-00 RIGERBA 6207 BEARING 1 0.28427
8 33048-00063-00 iR o GASKET,CRANKCASE COVER 1 0.00652
9 34006-00001-00 ELIEE/ o8 DOWEL PIN 2 0.00185




E-04 BHAITEEZEM S  Crankshaft piston

Fs TGS T ZFR Description ¥E QTY

NO. | PartNO. th3 English Price (USD) AP18SF N.W. (kg /PC
1 20084-00007-00 TEERAL RING SET,PISTON 1 0.02327

2 30150-00023-00 JEE R CLIP,PISTON PIN 2 0.00040

3 34004-00014-00 yEgE PISTON 1 0.27926

4 34006-00015-00 TEEH PIN,PISTON 1 0.06652

5 20008-00007-00 EFEER CONNECTING ROD ASSY 1 0.26885
6 20011-00041-00 iiik 2 h5Y7 CRANKSHAFT ASSY 1 4.12415




E-05 (Y35 (BES4M) Camshaft

Fg | EXmE T FLFR Description ¥E QTY

NO. | PartNO. HSC English Price (USD) AP188F N.W. (kg /PC
1 30110-00034-01 BREHATIRSD NUT,VALVE ADJUSTING 2 0.00225

2 30134-00005-01 BEH ROCKER SHAFT 2 0.01540

3 34019-00005-00 KIRE ROCKER ARM 2 0.02305

4 30121-00033-01 REHIZZ BOLT VALVE 2 0.01511

5 34017-00008-00 SR PLATE,PUSH ROD GUIDE 1 0.01563

6 34016-00009-00 SIT8ER ROTATOR,VALVE 2 0.00211

7 34016-00005-00 i BE: 5-7:3 RETAINER,VALVE SPRING 2 0.01147

8 34015-00023-00 aABE:S 3 SPRING,VALVE 2 0.02565




E-05 (h3% (BES %) Camshaft
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S | EHEHE =S L Description #¥E QTY
N0 | FLN . e English Price (USD) | AP18SF N.W. (kg) /PC
9 34016-00008-00 HS 1B T RE RETAINER,VALVE BOTTOW 2 0.00218
10 34018-00001-01 E) OIL SEAL 1 0.00115
11 34013-00034-00 HS01 VALVE,EXHAUST 1 0.04732
12 34013-00080-00 HET VALVE, INTAKE 1 0.05185
13 34020-00010-00 ST PUSH ROD 2 0.02571
14 34008-00006-00 SITHERE LIFTER,VALVE 2 0.02991
15 20012-00017-00 rhE RS R CAMSHAFT,ASSY 1 0.77312
16 34033-00001-00 PR BALANCE SHAFT 1 0.76891




E-06 AfLiH#E  Carburetor

FFS | EHMHmE TR Description HE QTY

NO. | PartNO. 2y English Price (USD) | AP188F N.W. (kg /PC
1 33048-00053-00 HR OFE GASKET,INTAKE 1 0.00055
2 34012-00014-01 e B EE R INSULATOR,CARBURETOR 1 0.04701
3 33048-00078-00 AR GASKET,CARBURETOR 1 0.00105
4 20024-00085-00 Ak 28 R CARBURETOR 1 0.32590
5 33048-00047-00 IR EHE GASKET,AIR CLEANER 1 0.02204
6 34024-00022-00 4 CLIP,FUEL PIPE 1 0.00101
7 34023-00004-01 BRmE FUEL PIPE 0.180m 0.01390
8 34024-00009-01 &% WIRE CLIP 1 0.00059




E-07 RMHEZIEEER  Recoil starter

S | FHHmE TR Description HE QTY

NO. Part NO. 225" English Price (USD) AP188F N.W. kg) /PC
1 30101-00281-00 | /NAFEZ=TEERRE/M6X 12 BOLT,M6 X 12 5

2 70010-00824-01 | RIP/EFhBRSIE WIND GUIDER,RECOIL 1

3 30101-00337-01 | HrsiZie BOLT,FLANGE 3

4 20034-00030-08 | JS3hhid/188F RECOIL STARTER PULLER 1

5 20010-00069-20 | )5 FhA8 AL/ 188F RECOIL STARTER COMP 1




E-08 THEZH]| R4 Control

Fs | FH4mE TEEZFR Description HE QTY

NO. | Part NO. 25y English Price (USD) | AP188F N.W. (g /PC
1 30101-00281-00 INFVEZ HREA/M6 X 12 2 0.00542
2 20022-00012-01 TR 25 ) % S % SPEED CONTROL,ASSY 1 0.39235
3 34015-00020-01 Bhr#sg SPRING,CABLE RETURN 1 0.01054
4 34015-00010-00 AT SPRING, THROTTLE RETURN 1 0.00073
5 34026-00008-01 TIERAT ROD,GOVERNOR 1 0.00748
6 34025-00007-01 TR E AT HANDLE,SPEED CONTROL 1 0.05691




E-9 K% Flywheel
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Fs | EEHHmE TR Description ¥E QTY

NO. Part NO. 3 English Price(USD) | AP188F N.W. kg /PC
1 20028-00030-01 KRB B R WIRE,ENGINE SWITCH 1 0.25048
2 30101-00283-00 ANAEZ IR/ M6x25 BOLT,FLANGE 2 0.00771
3 33099-00047-00 ®#21° FLYWHEEL COMP 1 5.35521
4 33155-00042-01 R FAN COOLING 1 0.18622
5 34022-00028-01 JBEIF PULLEY,STARTER 1 0.19105
6 30125-00035-01 INAVEZ= R/ M16 NUT SPECIAL 1 0.03471
7 33246-00003-01 LRSS OIL ALARM 1 0.02331
8 30101-00281-00 INFVEZ R/ M6x12 BOLT,FLANGE 1 0.00542
9 34024-00004-01 EREFR WIRE CLIP 1 0.00481
10 40052-00021-01 BEE BELLOWS 0.055m 0.00151




E-10 ZZSJBIESRE  Air cleaner
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FS | EHGmE BT Description ¥E QTY
NO. Part NO. 3 English Price (USD) AP190FD N.W. ke) /PC
1 20025-00083-01 IR R AIR CLEANER ASSY 1 1.04536
2 20017-00001-00 A
3 33015-00040-00 BREFE
4 34024-00013-00 HRRLE






